
INITIAL STUDY

CITY OF ST. HELENA

WWTRP PHASE I UPGRADES PROJECT

NOVEMBER 2020

LEAD AGENCY:

City of St. Helena
1572 Railroad Avenue
St. Helena, CA 94574



INITIAL STUDY

CITY OF ST. HELENA

WWTRP PHASE I UPGRADES PROJECT

NOVEMBER 2020

LEAD AGENCY:

City of St. Helena
1572 Railroad Avenue
St. Helena, CA 94574

PREPARED BY:

Analytical Environmental Services
1801 7th Street, Suite 100

Sacramento, CA 95811
(916) 447-3479

www.analyticalcorp.com



November 2020 i City of St. Helena WWTRP Phase I Upgrades Project 
Initial Study 

TABLE OF CONTENTS 
CITY OF ST. HELENA WWTRP PHASE I UPGRADES 
PROJECT 

1 INTRODUCTION .............................................................................................................................. 1-1 
[...]
standards, and (b) have been avoided or mitigated pursuant to that earlier ENVIRONMENTAL 
IMPACT REPORT or NEGATIVE DECLARATION, including revisions or mitigation measures 
that are imposed upon the proposed project, nothing further is required. 

___________________ _____________________ 
 Date



 

November 2020 2-1 City of St. Helena WWTRP Phase I Upgrades Project 
Initial Study 

2 PROJECT DESCRIPTION 

2.1 INTRODUCTION 
The Proposed Project involves upgrades to the existing wastewater treatment plant that are required to 
comply with the CDO No. R2-2016-0004 from the SFBRWQCB (Appendix C of Appendix A) and the 
2016 NPDES Permit No. CA0038016 (Order No. R2-2016-0003; 2016 Permit) (Appendix A of 
Appendix A). The project location, background, objectives, and components are described in more detail 
below. 

2.2 PROJECT LOCATION 
The WWTRP is located at 1 Chaix/Thomann Lane in the City of St. Helena in Napa County (County), 
California (Figure 2-1). The 124-acre WWTRP property (Project site) consists of four parcels owned by 
the City, with corresponding assessor’s parcel numbers (APN) 030-240-013, 030-240-009, 030-240-017, 
and 030-250-018. The Project site is shown on Figures 2-2 and 2-3. Project activities would be limited to 
the development footprint shown in Figure 2-3, which excludes the irrigation spray fields southeast of the 
WWTRP. The parcels which comprise the development footprint are entirely within City limits; the parcels 
that contain the irrigation spray fields, and will not experience development, are within unincorporated 
Napa County. The Project site is bounded on the northeast by the Napa River, Chaix Lane to the 
northwest, and agricultural fields to the southeast and southwest. Regional access to the Project site is 
provided by State Route 29/State Route 128. Vehicular access to the Project site is provided via Chaix 
Lane, west of the site. 

2.3 PROJECT BACKGROUND 
 EXISTING WASTEWATER TREATMENT AND DISPOSAL OPERATIONS 

The WWTRP was constructed in 1966 and provides wastewater treatment services for the City, serving a 
population of approximately 6,000 residents. The WWTRP currently utilizes an Advanced Integrated 
Wastewater Pond System (AIPS), which consists of a series of five ponds that provide secondary level 
wastewater treatment for domestic and commercial wastewater from the City. No major improvements 
have been completed at the WWTRP since construction in 1966, and several areas of the plant need 
repair or upgrade. The location of the existing wastewater treatment plant and associated pond system is 
depicted on Figure 2-4. Influent flow is distributed between advanced facultative Ponds 1A and 1B, and 
then flows sequentially through each pond by gravity. Wastewater leaves Ponds 1A and 1B via a circular 
outlet structure located between the ponds that conveys flow to Pond 2 (high rate algal pond).  Flow is 
conveyed from Pond 2 to Pond 3 (algal settling pond), and from Pond 3 to Pond 4 using transfer 
structures. Flow from Pond 4 flows by gravity to chlorine contact tanks through a 21-inch pipe located 
south of Pond 4 and Pond 5 under an access road. A detailed description of the AIPS system and 
function of each pond is provided in Section 2.1.2 of Appendix A. During dry weather conditions, as 
specified by flow parameters in the 2016 Permit, effluent is stored in Pond 5 (flow equalization storage 
pond) and then discharged to the irrigation spray fields located to the southeast of the WWTRP, in 
accordance with Water Reclamation Permit Order No. 87-090 (Appendix B of Appendix A). During wet 



2 Project Description 

November 2020 2-2 City of St. Helena WWTRP Phase I Upgrades Project 
Initial Study 

weather conditions and when flow in the Napa River is high enough1, effluent is discharged at a shallow 
water outfall (Discharge Point No. 001) to the Napa River in accordance with the 2016 Permit. The 
system is permitted under the 2016 Permit for an average dry weather flow of 0.5 million gallons per day 
(MGD) and a peak weather flow capacity of 2.8 MGD (see Appendix A of Appendix A). The WWTRP 
currently has a treatment capacity of approximately 1.3 MGD. 

Influent wastewater flows at the current WWTRP are dependent on the season and are highly influenced 
by rainfall. Influent flow increases during precipitation events and decreases rapidly after precipitation 
ceases. Average day daily influent wastewater flows range from 0.377 MGD to 0.816 MGD, depending on 
the season. Detailed wastewater analytical flow data is presented in Section 3.0 of Appendix A. 

 WASTE DISCHARGE REQUIREMENTS 
The 2016 Permit issued by the SFBRWQCB imposed new, more stringent effluent discharge limitations, 
referred to as waste discharge requirements (WDR), including limits for biochemical oxygen demand and 
total suspended solids (TSS), which are shown in Table 2-1 below. The City’s current AIPS system is not 
able to reliably meet the more stringent effluent discharge limitations. As a result, the SFBRWQCB issued 
a CDO, mandating that the WWTRP comply with the more stringent limits. Due to the October 2017 Napa 
Fires, the City experienced delays in its compliance progress and requested revisions to the compliance 
deadlines set by the SFBRWQCB in the CDO. In January 2018, the SFBRWQCB approved a request by 
the City to revise the compliance schedule associated with the CDO. The revised schedule (Appendix D 
of Appendix A), requires that the City achieve full compliance within the 2016 Permit by March 1, 2023. 

TABLE 2-1. 2016 NPDES PERMIT WASTE DISCHARGE REQUIREMENTS 

Parameter Unit2 

Effluent Limitations1 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Instantaneous 
Minimum 

Instantaneous 
Maximum 

Biochemical Oxygen Demand 
(5-day at 20° C) 

mg/L 15 25 -- -- -- 

Total Suspended Solids (TSS) mg/L 15 20 -- -- -- 
Oil and Grease mg/L 10 -- 20 -- -- 

pH 
Standard 

units 
-- -- -- 6.5 8.5 

Total Residual Chlorine mg/L -- -- -- -- 0.0 
Copper, Total µg/L 8.3 -- 17 -- -- 
Cyanide, Total µg/L 15 -- 30 -- -- 
Ammonia, Total mg/L as N 16 -- 39 -- -- 
Notes: 1 Effluent limitations applicable at Discharge Point 001 only. 
 2 milligrams per liter (mg/L); microgram (one millionth of a gram) per liter (µg/L) 
Source:  2016 NPDES Permit (Appendix A of Appendix A) 
 

  

                                                           
1 The 2016 Permit (Appendix A of Appendix A) prohibits discharge to the Napa River unless the river flow-to-
wastewater effluent ratio is 50:1, and prohibits discharge to the Napa River between June 1 and October 31.  



_̂

PROJECT SITE

Napa County

Sonoma County

Lake County

Solano County

Marin County

Yolo
County

_̂

Project Site_̂
Napa County

SCALE

Figure 2-1
Regional Location

SOURCE: NatGeo 2020; AES, 7/30/2020 St. Helena WWTRP Phase I Upgrades Project Initial Study / 220522

0 2.5 5

Miles

!¢ÐNOR
TH



PROJECT SITE

Silverado Trl

Chaix L
n

Zinfan
del Ln

Mills Ln

Conn Valley Rd

State Highway 29

Main St

Taplin Rd

Dowdell Ln

Driveway
Galler

on Ln

Pope S
t

Howell Mountain Rd

White 
Ln

W Zinfandel L
n

Mee L
n

Inglew
ood Ave

Big Rock Rd

Stice L
n

Lewellin
g Ln

Meadowood Ln

Melrose Ln

Rossi Rd

Cabern
et L

n

Victoria Ln

College Ave

Garden Ave

Wheeler Ln

La Fata St

Brittany Ln

Ridgeview Ln

Whiteh
all

Ln

Stanton Dr Davis Ln

Mccormick St

Rosebud Ln

Driveway

Driveway

Drive
way

Drive
way

Figure 2-2
Site and V icinity

SOURCE: "St. Helena, CA” and "Rutherfo rd, CA" USGS 7.5 MinuteTo p o graphic Quadrangles,
T4N, R4W, Unsectio ned Area o f Carne Hum ana, Mt. Diablo  Baseline & Meridian; AES, 7/30/2020

SCALE

0 1,000 2,000

Feet

!¢ÐNOR
TH

St. Helena WWTRP Phase I Upgrades Project Initial Study / 220522



Development Footprint

Project Site

Chaix L
n Silverado Trl Ta

plin Rd

Figure 2-3
Aerial Photograph

SOURCE: Napa County aerial photograph, 6/19/; AES, 8/21/2020

SCALE

0 260 520

Feet

!¢ÐNOR
TH

St. Helena WWTRP Phase I Upgrades Project Initial Study / 220522



EXISTING
CONTROL
BUILDING

EXISTING CHLORINE CONTACT DISINFECTION
AND EFFLUENT PUMP STATION

POND 1A
ADVANCED FACULTATIVE POND

2.9 AC

POND 1B
ADVANCED

FACULTATIVE POND
2.1 AC

POND 4
FIRST MATURATION AND

STORAGE POND
3.0 AC

POND 3
ALGAL SETTLING POND

2.5 AC

POND 5
FLOW EQUALIZATION STORAGE

6.7 AC

POND 2
HIGH RATE ALGAL POND

5.1 AC

DISPOSAL SPRAY
FIELDS

DISCHARGE
TO DISPOSAL

SPRAY FIELDS

NAPA RIVER

DISCHARGE TO
NAPA RIVER

St. Helena WWTRP Phase I Upgrades Project Initial Study / 220522

Figure 2-4
Current WWTRP Facility Layout

SOURCE: HydroScience Engineers, 10/2019; AES, 10/19/2020

STORAGE
LAYDOWN

AREAEXISTING 
CHLORINE 
STORAGE
BUILDING



2 Project Description 

November 2020 2-7 City of St. Helena WWTRP Phase I Upgrades Project 
Initial Study 

2.4 PROJECT DESCRIPTION 
 PROJECT OBJECTIVES 

The City has identified the following objectives for the Proposed Project: 

 Meet new performance requirements as specified by the 2016 Permit within the timeframe 
established in the revised compliance schedule (Appendix D of Appendix A); 

 Protect water quality and public health through compliance with applicable regulations for the 
treatment and disposal of wastewater; 

 Meet the long-term needs of the City during peak wet weather periods with low-cost technical 
solutions that maximize value for rate payers; 

 Avoid the significant fiscal impact of fines if the improvements are not completed within the time 
limits specified by the SFBRWQCB; 

 Improve efficiency of the wastewater treatment plant operations; and 

 Implement project elements that avoid or minimize adverse environmental impacts. 

 PROJECT COMPONENTS 
To comply with the 2016 Permit and CDO, the City seeks to replace its AIPS system with a packaged 
Membrane Bioreactor (MBR) system, as well as construct new treatment facilities and retrofit/rehabilitate 
aging facilities. The Proposed Project includes the following components that would be constructed within 
the boundaries of the existing WWTRP: 

1. Installation of a packaged MBR treatment system; 

2. Treatment pond retrofit for influent flow equalization and emergency storage; 

3. Construction of a new influent lift station; 

4. Retrofit of existing treatment pond distribution box structure and construction of mechanical 
screening and disposal system;  

5. Construction of a sludge dewatering and disposal system;  

6. Flow meter reconstruction; 

7. Chlorine disinfection system upgrades; 

8. Installation of an underground effluent pipeline for distribution to Pond 5 or the Napa River outfall; 

9. Electrical improvements; 

10. Supervisory Control and Data Acquisition (SCADA) system Integration;  

11. Site improvements for WWTRP upgrades; and 

12. Construction of a noise barrier wall. 

A Conceptual Design Report (CDR) for the Proposed Project is included as Appendix A. The Proposed 
Project components are described in detail in Appendix A and are summarized below. 



2 Project Description 

November 2020 2-8 City of St. Helena WWTRP Phase I Upgrades Project 
Initial Study 

If wastewater influent and loading parameters increase at the WWTRP in the future, a recycled water 
distribution system could be installed to handle the increase. These upgrades would be addressed in a 
Phase II upgrades project and would be evaluated in a separate CEQA document. Potential Phase II 
upgrades are discussed in more detail in Appendix A.  

Installation of a Packaged MBR Treatment System 
As described in the CDR report, the proposed MBR system would provide primary, secondary, and 
tertiary treatment through a combination of anoxic and aerobic biological reactors and the use of 
submerged membranes. The system would separate solids, providing a high removal efficiency of 
nitrogen, phosphorus, bacteria, BOD, and TSS. The MBR system would be a packaged treatment plant, 
manufactured to be fully functional and ready for production of tertiary effluent upon delivery and 
integration. A primary and a standby fine screen would be installed to screen all influent prior to it entering 
in the MBR system. After wastewater is processed in the MBR, it would be distributed to a membrane 
filtration clearwell and an above ground 20,000-gallon effluent storage tank, and then disinfected through 
a closed-vessel ultraviolet (UV) disinfection system before being discharged. Treated water stored in the 
clearwell would be used as process water at the WWTRP for cleaning and other minor uses associated 
with WWTRP operations; the MBR system would therefore not require an additional water supply and 
may reduce overall groundwater consumption at the WWTRP. Tertiary treated effluent would be 
discharged to either the Napa River outfall or to the irrigation spray fields consistent with existing 
practices. The current Napa River outfall would not be altered under the Proposed Project.  

The MBR system is proposed to be installed directly west of existing Pond 1A, in a graded area of the 
WWTRP that houses the existing chlorine storage building. This area also functions as a storage laydown 
area for the City Public Works Department and is occasionally used as a training grounds by the City’s 
fire department. The MBR system would primarily be located in above grade stainless steel structures 
constructed on a concrete slab and would be approximately 18-feet in height at the tallest point of the 
facility. Figure 2-5 depicts the proposed location of the MBR system and Figure 2-6 provides a process 
flow diagram for the proposed MBR treatment system. The construction staging area for installation of the 
MBR treatment system and associated upgrades would be located on the currently paved area of the 
storage laydown area (refer to Figure 2-4). The storage laydown area is infrequently used and would not 
need to be relocated as part of the Proposed Project.  

Treatment Pond Retrofit 
Replacement of the AIPS pond treatment system with a MBR system would result in the removal of 
Ponds 2, 3, and 4 from the treatment process.  These ponds would be repurposed for flow equalization 
and emergency storage. Using these ponds for storage and equalization would reduce the peak flow 
requirements associated with the MBR treatment process. When influent flow rates exceed the rate of 1.3 
MGD, existing Ponds 1A through 3 would be able to provide the WWTRP with approximately 25.9 million 
gallons (MG) of flow equalization and emergency storage. Because the existing ponds are hydraulically 
connected via overflow structures and open channel pipes, the ponds would be designed to overflow in 
series. The emergency storage ponds would be allowed to fill sequentially from Ponds 1A/1B to Pond 3, 
as primary influent flow exceeds the treatment capacity of the Phase 1 WWTRP improvements. When 
influent flows decrease to below the peak wet weather flow capacity of 1.3 MGD, stored influent will be 
pumped from the storage ponds directly into Pond 1A for treatment and the water levels in ponds 2, 3, 



2 Project Description 

November 2020 2-9 City of St. Helena WWTRP Phase I Upgrades Project 
Initial Study 

and 4 will be drawn down. Pond 5, which is currently designated for effluent storage and disposal 
equalization, would continue to operate as storage for disposal to the spray fields. The existing pipe 
connection between Pond 4 and 5 will be abandoned and the existing chlorine contact basin will be 
demobilized.  

Proposed upgrades necessary for the treatment pond retrofit include: 

 Construction of a pumping station to pump from Ponds 2, 3, and 4 to Pond 1A; 

 Construction of concrete pads between Ponds 2 & 3; and 

 Hydraulic isolation of Pond 5. 

Construction of a New Influent Lift Station 
The existing WWTRP headworks facility and control building is a two-story structure that combines the 
influent headworks, primary influent pump station, office, operations building, electrical rooms, and 
laboratory facilities. No changes are proposed to the WWTRP headworks facility; however, a new influent 
lift station would be constructed east of this facility to pump wastewater from the proposed equalization 
and emergency storage ponds (Ponds 1A through 4) directly to the proposed MBR system.  

Proposed upgrades necessary for the construction of the new influent lift station include the following 
improvements: 

 Construction of a slab on grade along the southwest dike of Pond 1A;  

 Construction of a 1.5 MGD influent horizontal self-priming centrifugal pump station pumping from 
the pond to the MBR system; and  

 Construction of an adjustable suction pipeline along bottom of Pond 1A with floating suction 
intake mechanical assembly. 

Distribution Box Retrofit and Coarse Screening Installation 
The existing point of entry to the AIPS pond system is from an above grade concrete structure that 
distributes primary influent flow between Ponds 1A and 1B. The distribution box structure was 
constructed in 1993 and is located at the northern junction between Pond 1A and 1B. The existing 
structure would be reconfigured to accommodate a coarse screening system to remove large diameter 
solids from the primary waste stream. The screening system is expected to protect the new influent 
pumping system and MBR system, which would be susceptible to clogging by rags and debris. The 
coarse screening system will also include individual washer compactors and a rotary screw press 
conveyor to deliver screenings off the structure and into a dumpster for disposal.  

Proposed upgrades to retrofit the existing distribution box and install the coarse screening system are 
expected to include: 

 Installation of a temporary bypass pumping system; 

 Cast-in-place concrete channel extensions; 

 Installation of coarse screening equipment; 



2 Project Description 

November 2020 2-10 City of St. Helena WWTRP Phase I Upgrades Project 
Initial Study 

 Retrofit of existing handrailing and ladders; 

 Installation of elastomeric polyurethane coating system to protect existing/new concrete; 

 Cast-in-place concrete pad for dumpster; and 

 Installation of protective bollards. 

Construction of a Sludge Dewatering and Disposal System 
A dewatering and solids handling process would be introduced to dewater waste sludge from the new 
MBR system. The current WWTRP does not have sludge thickening or dewatering, as it is not needed 
with the existing AIPS system. The objective of the solids handling process is to minimize the City’s 
operational labor effort through automation and the construction of advanced sludge dewatering units. 
The sludge dewatering system would include the construction of a packaged volute dewatering press, 
waste activated sludge (WAS) storage tank designed to receive approximately 16,000 gallons per day 
(gpd) of WAS, and a sludge pumping system to pump from the MBR to the WAS storage tank, and from 
the WAS storage tank to the packaged volute dewatering press. The sludge dewatering and disposal 
system would be an aerated and enclosed structure, designed to control odor. The volute sludge 
dewatering press would be located directly south of the existing shop (refer to Figure 2-4). Dewatered 
sludge cake solids would fall from the press at approximately 500 dry pounds per hour to disposal via 
dumpsters.  

Phase I upgrades necessary for the construction of a sludge dewatering and disposal system include: 

 Construction of a volute sludge dewatering packaged system;  

 Construction of a polymer feed system and WAS pumping system; and 

 Construction of a WAS storage tank and pumping facility.  



Chaix Ln

Figure 2-5
Proposed WWTRP Facility Layout

SOURCE: HydroScience Engineers, 10/2019; Napa County aerial photograph, 6/19; AES, 9/4/2020 St. Helena WWTRP Phase I Upgrades Project Initial Study / 220522

LEGEND

0 60 120

Feet
!¢ÐN OR TH

Project Site

8' Sound Wall



St. Helena WWTRP Phase I Upgrades Project Initial Study / 220522

Figure 2-6
Process Flow Diagram for Proposed MBR Treatment System